



College of

ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Consultancy - EICL Limited Dated: 26.04.2019



Date: 26th April'19

То	
The HOD,	
Krishnaswamy college of engineering,	
Cuddalore.	
Subject: Requisition for Compressive strength test	
Sir/ Madam,	
We have five sample of concrete blocks (M20- 2Nos, conduct compressive strength test as per Indian standards of standard report as earlier as possible.	
Thanking You,	
Sincerely,	
S. Smee.	
S.Suresh	
Process department	

EICL LIMITED
Plot No. A/5 - 2, SIPCOT Industrial Estate,
Cuddalore Chidambaram Road, Cuddalore - 607 005.

CIN: U 26939 KL 1963 PLC 002039

egistered Office : TC-99/34 Veli, Thiruvananthapuram - 695 021, Kerala, India

www.eicl.in

Inward letter

Bill receipt for testing



KRISHNASAMY

College of

ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University



KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE - 607 109

CIVIL ENGINEERING DEPARTMENT

Receipt No: FC18/06718 dt 26/04/2019

To: M/S EICL LIMITED, Plot no.A/5-2, SIPCOT Industrial Estate, Cuddalore Chidambaram Road, Cuddalore-607 005. Date: 29.04.2019

Sub: Testing of Concrete Cubes - Reg.

S. No	Mark on the Specimen	Grade of Concrete	Date of Casting	Date of Testing	Weight of Cube (kg)	Ultimate Load (kN)	Compressive Strength (N/mm²)
1	26.03.2019	M25	26.03.2019	26.04.2019	8.235	171	7.6
2	26.03.2019	M25	26.03.2019	26.04.2019	7.405	130	5.77
3	26.03.2019	M25	26.03.2019	26.04.2019	8.320	163	7.24
4	25.03.2019	M20	25.03.2019	26.04.2019	8.295	235	10.44
5	25.03.2019	M20	25.03.2019	26.04.2019	8.045	194	8.62

(Sample not drawn by KCET)

Faculty In-charge

civil Eage.

COLLEGE ON THE COLLEGE OF 109. A

Received 9600323700 Principal 2914115

PRINCIPAL
Exishasamy College et
Engineering & Technologi
Benji Kumarapuram
Cuddalore - 807 tos

Testing report for the given sample